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Section VI - PARTS - (
BODY ASSEMBLY
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Section VI - PARTS -

BODY ASSEMBLY

REF.
NO.

NO,

REQ'D.

PART
NUMBER

DESCRIPTION

[T SRR e N SO

i
3=

t
1

e ST ST NI R U U | S S

| 0400122
© 0400392

- 0801058 |
0801 059 e

0703787
0703788

| orosrea - .
| ovesers |

0703616
0801061

el '”07_036"14 :
S paptet2

0300027
0400021

et
. .0300428°

0300427
0703610

0703608
0400566

0703611
0703570

- 000867
0801218

0701328
0400567

| ososo18 - |
100301834

0801035
0703442

© | 0708441 o
| -o4c0086°

0703303
04001 39

0703562
0700554

0400369
0801037

oo
0801039

0900910
0400554

0300087 o

0300501
0300505

T
£ 0700159 |

0700160

“;{abﬁ?ﬁmemémf;ﬂﬁdé16&6@"
./ BODY. WELDMENT-—-QES i L
VALVE ACCESS COVER, HEAH 925 1040 & 1040 B

" RUBBER FEN

 LIGHT, CONTROL STATION

 HOUSING, THROTTLE CONTROL
RIVET, 1/4” DIA.

MUD GUARD, REAR HALF
'BAR, MUD FLAP MTG.
SCREW, 3/8"16 X 1-1/4" LG, HEX. HD. CAP, GR.5,PL.8
- NUT, 8/8"-16 HEX. NYLOK, PL. =

R REAR INNER JACK WELDMENT
 BOARDING STEPS, CHROME

. 'SHAFT, JACK GYL.UPPER
" BRKT., REAR CLEARANCE, LH. =

VALVE ACCESS COVER, FRONT ~925

** VALVE ACCESS cov&a FRONT ~1040 & 10408 _
. HOSE GUARD - L it

HOSE GUARD

LIFTCYLINDER COVER WELDM ENT

LATCH, T TOOL COMPARTMENT
| SCREW, #8-32X 172" RD. HD. PHILLIPS, 5

" LIGHT, SIDE MARKER (RED)
RUBBER FENDER FRONT

AVET 14°DIA.
 REAR
RETAINER, RUBBER FENDER, REAR

HROTTLE CONTROL 35FT.

D.7-WAY TRAILER CONN ECTO
{AND CONTROLASSY.

BRACKET, EAIRLEAD
| _SKED FAIRLEAD

'GROMME‘T' "
SCREW, 3/8"-16 X 1-1/2" LG, SKT. HD. SET

CLIP, 1/4" J-TYPE TINNERMAN
L. REAR INNER JACK WELDMENT

PIN-ONJACK PAD

PIN, JACK PAD
ROLL PIN

LIGHT, STOP & TURN—COMPLETE
LIGHT, BACK-UP—COMPLETE

BRKT.. REAR CLEARANCE. R.H.
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Section VI - PARTS -
BODY ASSEMBLY

PART
NUMBER

REF, NO,
NO. | REQ'D.

DESCRIPTION

A7
:ﬁ4gyﬁg
49
50 |
B
vl
53
54
il
57
58
By
B0
61

.0400566 o

R

0400094

| 0400452
0400367
| 0703458

oo

........ B 0704393 S
. 0704394

O3 -t b L PO 00 BT R RO A TR
R
=]
el
©
Qo

0400463

" RIVET, /4", PL.
_EXTERNAL RETAINING RING, 1"

| LIGHT, SIDE

NUT, 1/4" -

'VALVE ACCESS COVER FRONT 1050

NUT, 5/16" - 18 NYLON Loék Z.P: o
SCREW, 5/16" - 18 X 1-1/2' LG

20 NYLON LOCK HEX., ZP
BLADE, OUTRIGGER

VALVE ACCESS COVER, REAR-1050

FLATWASHER. ZN PL 3/"1' 5
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MAINTENANCE RECORD

DATE

NAME (MECHANIC)

WEEKLY*

MONTHLY

QUARTERLY

IMPORYANT: HYDRAULIC HOSES AND CABLES SHOULD BE INSPECTED WEEKLY FOR SiGNS OF ABRASION, WEAR, KINKS OH FARAYS.
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Section VI - PARTS -
SDU UNDERLIFT




Section Vi - PARTS -

SDU UNDERLIFT

NO.

REF,

NO.
REQ'D.

PART
NUMBER

DESCRIPTION

P

0703233

0400044

0301810

0301814

| ovosssz |
0400066
0400152

0800998

... 0801085

0703238

0400204

0703396
| 0301835

0703405
- 0703394

0800994

0400572

| pooossd
10703244

0301831
0703407

oQantese

0400445
0703415

e
Q703484

0400180
0400408

1 o008z

. ERT%OAL BDG}M WELDMENT

0801040 A
. :-:;_C}UTER B@OM WELDMENT SDU L

0801001
0703243

_4.'GﬁEASE£ FITTING, 1/4%:28 STR. -
- BAR, HYDRAULIC HOSE RETA?N[NG =t

THIRD STAGE BOOM WELDMENT,SDU '11-':_ S
BAR, THIRD STAGE BOOM RETRACTING

.;-SCREW 3h

CYL!NDER SDUBOOM u#‘r

- GREASEFITTING, 90°ELL:
| SPRING, HOSE TENSIONER PULLEY

SHAFT, BOOM PIVOT
EXTERNAL RETAINING RING, BOOM F’iVOT SHAFT -

SCREW, 1/4™20 X 3/4" LG, HEX.HD. CAP, ZP

~ SCREW, 3/8"-24NF X 6/8" LG. FLAT SKT HD

P PLATE, OUTERBOOM - o
 PAD, HORIZONTAL BOOM (LARGE)

 CYLINDER, SDU BOOM EXTENSION

SECOND STAGE BOOM WELDMENT, SDU
DER PAD, HORIZONTAL BOOM (SMALL)

STOPPLATE

SCREW #10 TYPE “U"DRIVE

SCREW, 12 13NC X3/4" LG SKT. HD SET, CUP PT.

' SPACER, SHEAVE WHEEL

EXTERNAL RETA!N[NG RING HOLLEF{ SHAFT 3 11/32" _

"ROLLER

SHEM ROLLEF{ SHAFT o

'RETAINER PIN ASS'Y

BRACKET, LIFT FORK ADAPTOR
16X 1-4/2" LG, SKT. HD. SET

SPRING PIN, 1/2 "DIA. X 4" LG.

{SHEAVE ASS'Y, LIFT. CHAIN (INCL: iTEMS 54&55} s
CSHAFT, CYL: END -LIFT.CYLINDER Gl

LIFT CHAIN
BRACKET, 1LIFT CHAIN ATTACHENG

NUT, 1"-14NF HEX,, GR. 8,2P
ROD, CHAIN TENSIONEH

1 TEEHANDLE Gy
S PULLEY, HOSE Tﬁmsmmm

SCREW. 11213 X 6.1/2" LG, HEX. HD. éAP
NUT, 17213 LOCK

© - BRACKET, HOSE TENSIONER -
- “EYEBOLT, 1/4%20 X14:1/8"LG.
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Section VI - PARTS -
SDU UNDERLIFT

REF. NO. PART
NO, REQ'D. NUMBER

DESCRIPTION

53 4 0703488
4 0301820

'0703245
0703410

0703260
1 _0703261

69 1 0301197
70 1 0702681

73 6 0400142
6 0400481

77 2 0300108
78 1 0304246

e 1 ,0703236_,
66 1 0703235

WASHER. HOSE TENSIONER
BUSHING, CHAIN SHEAVE

SHAFT, ROD END - LIFT CYLINDER
THRUSTWASHER =

PIVOT PIN-TOP HALF
PIVOT PIN - BOTTOM HALF

SHAFT OUTER BOOM CYLINDER
SHAFT, INNER BOOM CYLINDER

SPRING
SPACER, DETENT SPRING

SCREW 3/8"- 16)(3/4" LG. SKT. HD CAP
LOCKWASHEH 3/8" EXTERNAL TOOTH

EXTERNAL RETA!NENG RING, 2-1/2"
PIN, FOLD CYL. CLEVIS
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NOTES
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Section VI - PARTS -
SDU VERTICAL/HORIZONTAL BOOM HYDRAULICS
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Section VI - PARTS -
SDU VERTICAL/HORIZONTAL BOOM HYDRAULICS

NO.

REF,

NO.

HEQ'D.

PART
NUMBER

DESCRIPTION

1
3
4

e OO W B e N T NN

040 0382

| osotear |
| 0301873

0301872

0301878

| 0301650

0301730

| 0301880“

" 0301875'
0301422

0300901
: 030181_1_

°0300644
0301731

0301782

| wome
 osooevs

0301876
0703545

| 0301412
0301879 |
0301837

0703585

70703416

_;SOumomvaESDm
. UNION.3/8"TUBE .
TUBE NIPPLE, 3/8"
HOSEASSY

VALVE DOUBLE HOLD[NG
HOSE ASS'Y, 3/8" X9LG.

:‘:HOSE ASSY

ELBOW, 90°X 1/2" TUBE X 8MSAE
EXTEND CYLENDER

CLAMP 8'HOSE
| HOLDI_NG VALVE

NUT 615718 N1 ON Lo'ck HEX.

HOSE ASSY
TUBE 1/2"
HOSEASS'Y.
. HOSE ASSY; 3/8_.
IN LINE ORFICE
TUBE, 1/2"
“BOLT,LIFT GYL, RESTRAINING

28
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Section VI - PARTS -
FILTER AND REAR JACKS HYDRAULICS (SDU 925 & 1040B




Section VI - PARTS -

FILTER AND REAR JACKS HYDRAULICS

(SDU 925 & 1040B)

REF, NO. PART
NO. | REQ'D. | NUMBER

DESCRIPTION

g 1 0304027
3l 1 0300692

0300058"
0300065

0301375
0301471

VA 0301841
15| 2 0301388

g |4 0300661
18| 4 0301911

0300680
0300040

0301699
0300086 |

0300055'

REPLACEMENTF&IER
STREET ELL, 1" NPT

SOLENOID VALVE |
ELBOW, 90° 1/2" MALE SAE X 1/2" MALE JIC

HOSE ASS'Y - 925
HOSE ASS'Y - 1040 B

CYLINDER, JACK
cmwmmnnyammfmcxw2MMEmwsm
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Section VI - PARTS -
FILTER AND REAR JACKS HYDRAULICS (SDU 1040 & 1050)




Section VI - PARTS -
FILTER AND REAR JACKS HYDRAULICS
(SDU 1040 & 1050)

REF. NO. PART

NO. REQ'D NUMBER DESCRIPTION
A ;_-']-0'400628 S RETURN z‘“iLTEP,, szﬂz?f QN vwmus N@ { )_
oA 08012300 REPLACEMENT FILTER -
1 1 0301894 RETURN FILTER, SPIN- ON W/H()USENG (SHORT)
2 1 0301894 REPLACEMENT FILTER
CodcoA 0800692 L I STREET ELL Y NPT N L
a2 0300492 1 o HOSE BARB 1Y SAE "o" RING-, YEDCHOSE S040 7
5 2 0300071 HOSE CLAMP, 1"
6 1 0300058 RETURN HOSE
U7 @ b 0302084 0 | ELBOW, G0 X NPT FEM X 1" SAE “O’ RING
B2 10301865 fvo  CONTROLVALVE; 3 SPOOL - S :
9 1 0300666 ELBOW, 90° 3/4" MALE NPT X a4 FEM NF‘T
10 1 0301391 CONNECTOR, 1/2" JIC MALE X 3/4: NPT MALE STR.
i1 0301471 17 HOSEASSY : I
CHRTL Y L 03016670 TEE /Y MALE 3AF>{M§:” MALEJICXWZ" WALE ch x ' |
13 } 0301410 HOSE ASS'Y. 5
14 1 0301841 SOLENOID VALVE
15 L3 0301388 1 . ELBOW, 90 12" MALE $A£ X 512" MAL‘E J%C
4611 0300165 ] U HOSEASEY o ' S
17 4 0301780 CONNECTOR, 172" MALE ch X 1/2° MALE SAE "o RING STR.
18 4 0301911 HOSE ASS'Y - 1040
19§ A 0301816 0 - ELBOW, 45° X 1/2" FEM NPT - S
2O 4 e 3018991 NIPPLE; CYL- 172" NPT SCH. 80}(4{}1/9" LG BLK. PIPE ©
21 2 0300680 . CYLINDER, JACK
22 B 0300040 CONNECTOR, 1/2" MALE JIC X 1/2" MALE NPT STR.
23 i 0300628 RETURN FILTER, SPIN-ON W/HOUSING -~
ceA Lt 0301280 i%FfF’Lﬁ\(f;E‘“r\fFNT% ILTER - 1040~ 0
25 1 0300750 HOSE ASS'Y
26 1

0301699 FILTER, INLET INLINE
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Section VI - PARTS -

SDU HYDRAULIC CYLINDERS

Y AN Y AN S Y N Y AN X AN /
I l 113
1 i]s
l
| L'1J
SDU LIFT CYLINDER
REF, NO, PART
NO. REQ'D, NUMBER DESCRIPTION
1 1 0301810 HYDRAULIC CYLINDER, SDU LIFT (COMPLETE)
2 1 0304242 SEAL KIT, SDU LIFT CYLINDER
» B3 k
» )\ Ay ‘}—f‘ =~
N skl = —~
= L“_“"‘T" oy
el :
‘ - Y — NN — S —~
SDU FOLD CYLINDER
REF, NO. PART
NO. REQ'D NUMBER DESCRIPTION
1 0301765 HYDRAULIC CYLINDER, SDU FOLD (COMPLETE)
2 0304244

SEAL KIT, SDU FOLD CYLINDER

N N, bl S, Y Y

N AN W il

. Y

SDU BOOM EXTEND CYLINDER
REF. NO. PART
NO. REQD. | NUMBER DESCRIPTION
1 1 0301811 HYDRAULIC CYLINDER, SDU EXTEND (COMPLETE)
2 1 0304243 SEAL KIT, SDU EXTEND CYLINDER
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Section V! - PARTS -
REAR SPADE CYLINDER

= AN VT N X

R
A
T ]

REF, NO, PART
NQ. REQ'D. NUMBER DESCRIPTION

S| 1| 0301353 | SEALKIT, REAR SPADE CYLINDER -

4| 17| 0300680 | HYDRAULIC CYLINDER, REAR SPADE (COMPLET&) e
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Section VI - PARTS -
CONTROL ASSEMBLY




Section VI - PARTS -
CONTROL ASSEMBLY

NO.

REQ'D.

PART
NUMBER

DESCRIPTION

®m W ooy

ey
ja%]

/0301863
< e iaad

0301968

0301969

0301867

0400095

0400382

fe 0400482
0700954 .

0701169 |

0703505

| orossos
0703510

.H:07D35g7:ﬂ".d
0801046

Oédbéggu..m.
0300836

0400466

'ﬂ%ﬂﬂO4QQ?Q3Jﬂff{Q] : LG

S GREASEFITTING T
~ CONTROL CABLE (1040/‘50408}
CONTROL CABLE (925)

KNOB "BOOM "UP DOWN

CONTROL CABLE 72" LG. 1050

~ CONTROL CABLE 84°1.G.1050 .
~CLEVIS, ADJ.

SCREW, 5/1618 X 318" DIA.X‘I G, SHLDR;"'
NUT, 5/16™18 HEX. NYLON LOCK

1 LOCKWASHER, 3/8" HELICAL el
ZESPACER CQNTRQLHANDLE{noa-~Jf“f~**
TCAP

CONTROL HANDLE

- SPAGER;CONTROLHANDLE &/8". .~ . ..
- SPACER, CQNTROLHANDLE1"-=ﬁ;ngﬁ;;;ﬁ,j;___.
SPACER, CONTROL HANDLE 0134

SHAFT, CONTROL HANDLE

?MQUNHNGERAGKEFGONTROLHANDLE e
_NU?'a1624HEx At S
TNUT, 3/8-16 JAM, PL

KNOB, JACK ~UP-DOWN"

.:-'KNOB T CABLE=IN- GU'?

LOCKWASHER 5/16" INT. TOOTH
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Section VI - PARTS -
LIGHT KIT

STOP & TURN/BACK-UP LIGHTS

1. LIGHT, STOP & TURN (COMPLETE) 0300501
2. LIGHT, BACK-UP (COMPLETE) 0300505
3. BULB, STOP & TURN 0300498
4. BULB, BACK-UP 0300503
5. LENS, STOP & TURN {RED) 0300499
6. LENS, BACK-UP (CLEAR) 0300504
7. SCREW, LENS 0300500

g .b )

\ *@/

LICENSE PLATE ILLUMINATOR
1. LICENSE PLATE ILLUM. (CPL) 0300273
2, BULB, LICENSE PLATE ILLUM. 0300512

MARKER LIGHTS - RED & AMBER

1. LIGHT, RED MARKER (COMPLETE) 0300427
2. LIGHT, AMBER MARKER (CPL) 0300428
3. BULB, MARKER LIGHT 0300507
4. LENS, RED MARKER 0300508
5. LENS, AMBER MARKER 0300510
6. GUARD, MARKER LIGHT(OPT) 0300242
OPTIONAL !

HAND OPERATED SPOTLIGHTS

t. SPOTLIGHT (COMPLETE) 0300095
2. BULB, SPOTLIGHT 0300700

a7




Section Vi - PARTS -
LIFT ADAPTORS

PART
NUMBER

PRAREPES U SRR 1 S SIE

0800858

0800857

0800859
0801077

"'.-,310301_.
0703785

0900900

| otsotie2
| osoiiesl

0801184

| CHAIN. HOOK ADAPTOR, R:H. (OPTIONAL)
“CHAIN HOOK ADAPTOR,LH.(OPTIONAL)

FORK WELDMENT, SHORT (3" OPENING)

FORK WELDMENT, MEDIUM (3" OPENING) (OPTIONAL)

FORK WELDMENT LONG (3" OPENING)
REAR AXLE FORK, 6" OPENING (OPTIONAL)

X i __ks {OPT{ONA{.- o
1/2" CHAIN LIFT, Hi- LSTRENGTH (OPTIONAL)
RETAINER PIN, SPRING LIFT BRACKET (OPTEONAL)

TEE HANDLE

a8

NAL)




Section VIl - OPTIONAL EQUIPMENT
LIGHT BAR ASSEMBLY

REF. NO. PART
NO. REQ'D. | NUMBER DESCRIPTION
e 1 _-'-"_'__';1190326 SDUf’" ;:w LEGHT BAR KET(CC)IV’PLETE}
e 1170801098 | TOP CHANNEL WELDMENT - S
2 1 0800878 RIGHT SUPPORT CHANNEL WELDMENT
3 1 0800877 LEFT SUPPORT CHANNEL WELDMENT
4 S 0800780 | HARDWARE KIT; MQUNTIN(;
5. 2 ] 0300095 | SPOTLIGHT W/ GASKET - :
6 8 0400027 SCREW, #8-32 X 5/8" SELE-TAPPING.
7 1 0301359 SPECIAL LIGHT, WRECKER
-8 LR ] 0800539 - T BOLTADAPTOR -
9 8 1f 0400480 | FLATWASHER, 3/8"
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Section VIl - OPTIONAL EQUIPMENT
“D” - RING

REF. NO. PART
REQD NUMBER DESCRIPTION

003011021 HEAVY. DUTY “D”. RING o o
| 0400121 | . SCREW, 378" = 16 % 374", CAP HEX GR 5

0400480 WASHER, 3/8" FLAT, ZINC PL.

0400482 LOCKWASHER, 3/8" HELICAL ZINC PL.

| DAB0566 .1 RIVET ‘;/4” PLATED -
10707014211 BUMPER G

0701616 WASHER, SHAFT

0701693 RETAINER, "D" R:NG SHAFT _

0701694 _"---SHAFT 188 DEA g

R S RN Sty g
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Section Vil - OPTIONAL EQUIPMENT
CONTROL REEL & HOUSING ASSEMBLY

11

2 6

4
- ]

TR

SR ]‘3 718 9

(B A - y
2 " . AL g &1
b P
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Section Vil - OPTIONAL EQUIPMENT

CONTROL REEL & HOUSING ASSEMB

LY

REF.
NO.

NO.
REQD,

PART
MUMBER

DESCRIPTION

o
Y bk

L O AN aw er PR s ea s ean

O N

SN m.{..i:"';;o - 0}03 M R

1100437
0900969

0801086
0801097

i :::0703?23$t;_;:u.
| 0301549 |

0301934

0400043

" 0400070
0400367

" 0301945

0301946

'O466@5f:WL”

0400463

1 0400062
170400061

0301929
0301933

04001260
0400392

0400480
0300897

C(‘Z’)NTRQL REEL & HC)USINC% COMPLETE
“HOUSING ASSY ., REEL- COMPLETE
HOUSING, REEL, WELDED
DOORASSY, REFL HOUSING, WEL DFD
.-'-:_-.FLEX{BLETRJM REEL'HOUSiNG
HINGE, DOOR - e
BUMPER RUBBER DOOR STOP
SCREW #10- 24x1 LG PHiLLIP OVAL HD., S8

SCREW 1/4" 20 X 1"LG. HEX HD CAP,GR.5,2P
NUT1/"2ONYLONLOCKHEX ZP

GLAD HAND PLUG
CONNECTOR

 H.D.7-WAY TRALLE _CONNECTOR
FLATWASHER, 1/4", 2P
FLATWASHER, 5/16",ZP
SCREW, 1/4":20 X 3/4" LG HEX: HD ,SELF»TAPF’lNG P
- FLATWASHER, 1/4,2P. e
CONTROL REEL ASS'Y (SDU)
REMOTE CONTROL WIRING HARNESS
SCREW,3/8"16 X 1*LG. HEX, HD ., GR. 5, ZINCPL..
 NUT, 3/8"16 NYLON LOCK, HEX, ZP :
FLATWASHER, 3/8 ZINC PL.

GROMMET
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Section VIl - OPTIONAL EQUIPMENT
GLAD HAND HOUSING ASSEMBLY

REF, NO. PART

NO. REQ'D. NUMBER

0801099
0703797

0301862
0301944

0400070

0400463
0301947

0301948

0400367
0301909

" HOUSING, WELDED GLAD HA
LD HOUSING, WELDED

GROMMET
GLAD HAND COUPLING

" HD.7- WAY TRAILER CONNECTOR

FLATWASHER 5/16 2P
ADAPTER 114 NPTM X 38" SYN. HOSE

| . SCREW, 1/4 20)(1 LG HEX HD CAP GH 5 ZF’ -
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